Model 970C

shop-vac
INDUSTRIAL

ITEM DESCRIPTION PART NO. 1
’

1 Motor cover 1945014
2 Switch 8231900
3 Exhaust fitting 8460000
4 Retaining ring 3600299
5 Power cord 4151700
6 Strain relief bushing 3400499
7 Motor housing 7211100
8 #10 - 24 x 5/8" Screw 0900699
9 #10 x 1" Screw 1508499
10 Upper motor gasket 2070000
11 Motor 1944251
12 Lower motor gasket 2071600
13 Grid plate 8860700
14 Ball float 0081100
15 Filter cage 8790100
16 #10 x 5/8" Screw 1505499
17 Strip gasket 2071101
18 Cover 3115400
19 #10 x 3" Screw 1505899
20 Flange ferrule 2340100
21 #10 - 24 Hex nut 1300999
22 Cartridge filter 90350

23 Filter retainer 3008000
24 Elbow 0910400
25 Clamp (pkg. of 3 w/hardware) 4580096
26 #10 x 34" Slotted Hex head Screw 1503999

* Replacement parts may differ from original equipment.

T
Not standard with all units 18—
ITEM DESCRIPTION PART NO. 19 L 5

Tank assembly 3120497
28 55 Gal. band assembly 0063396 21
29 Caster 6775200
30 Hex head bolt, % - 20 x 134" 0807399
31 Hex nut, % - 20 1300199 &
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